
Guidelines for the Reversal of the New Anticoagulants in the Setting of Life-threatening or Major 
Bleeding  

Kingston General Hospital 
 

Management of Bleeding Patient Receiving Dabigatran (Pradax ®) 
 
Indications for dabigatran: 

1. VTE prophylaxis after hip and knee arthroplasty [220 mg PO once daily] 
2. Stroke prevention in patients with AF [110 mg or 150 mg PO BID] 

 
Pharmacologic Properties: 

 Peak level = 2 hours 
 80% renal clearance 
 Half-life – 11-17 hours (longer in elderly and those with renal dysfunction 

 
Assessment of Bleeding Patient Receiving Dabigatran 

 There is limited clinical data related to reversal of dabigatran and no agents that are known to be 
effective in reversing the anticoagulant effect. 

 The recommendations below may change as new evidence becomes available. 

 
1. DO NOT TRANSFUSE FP to reverse ↑ aPTT. 
2. Do not request FVIIa – currently no role for this product. 
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History including compliance and time of last dose 
Complete drug history (eg. NSAIDS, ASA, antiplatelet 

agents). 
 

 CBC, creatinine (primary renal excretion) 
 a PTT, TT (of limited value unless levels are 

normal, indicating that bleeding is not related to 
dabigatran) 

 

Mild bleeding Moderate-severe 
bleeding 

Life-threatening 
bleeding 

 Local hemostatic 
measures 

 Hold 1 or more doses 
of dabigatran 

 Symptomatic treatment 
 Manage bleeding 
 Fluid replacement and 

hemodynamic support 
 Transfuse RBCs and 

platelets as needed 
 Oral charcoal if dose <2 

hours before 

 Contact Hematology 
Service 

 Consider tranexamic 
acid (1 g IV followed by 
1 g infusion over 8 
hours) 

 Hemodialysis might be 
helpful 

 Consider the use of 
Prothrombin Complex 
Concentrates(1500 u or 
60 mL) 


